





BV Ref.: INT-1861-13

**Marking** : Each bag was found printed with markings as under:



**Packing** : Packed in PP woven bulk bags each of about 500 kg net.



**Sampling** : From all the 400 bulk bags said to contain activated carbon, 13 bulk bags were randomly selected and opened for sampling, and the representative samples were sent to manufacturer's laboratory for the analysis under our supervision. The result of test was found as under:-

Performance test	Client Requirement	Test Results	Standard No.
Particle size	Passing No. 100 sieve: >99%	99.76%	GB/T 12496.2-1999
	Passing No. 200 sieve: >95%	96.12%	
	Passing No. 325 sieve: >75%	82.16%	
Apparent density	(0.2-0.750)gm/CC	0.649g/CC	GB/T 12496.1-1999
Moisture	<8%	3.16%	GB/T 12496.4-1999
Iodine No.	>800mg/g	858mg/g	GB/T 12496.8-1999
Total Ash	<15%	8.47%	GB/T 12496.3-1999
PH	8-10	9.30	GB/T 12496.7-1999

*The above inspection has been carried out according to Bureau Veritas General conditions and above findings are valid at time and place of inspection. The issuance of this inspection certificate does not release the contractual parties from their own responsibilities and the fulfillment of their obligations.*